QUieTeK Report No : 11C277R-RFUSP35V01

4, Channel Edge

4.1. Test Equipment
The following test equipments are used during the test:

Channel Edge/ SR7

Instrument Manufacturer |Model No. Serial No Next Cal. Date

Spectrum Analyzer Agilent N9010A US47140172 |2013/07/31

Note: 1. All equipments that need to calibrate are with calibration period of 1 year.

4.2. Test Setup

Spectrum Analyzer

o E EUT

Non-Conducted
Table

= (round Reference Plang ==

4.3. Limits

(1) For digital base stations, the attenuation shall be not less than 43 + 10log (P) dB.

(2) For all fixed digital user stations, the attenuation factor shall be not less than 43 + 10 log(P)
dB at the channel edge.

(3) Mobile Digital Stations: not less than 43 + log (P) dB at the channel edge and 55 + log (P)
dB at 5.5 MHz from the channel edges

Example for Calculation:

Assume the EUT Output Power is 2 Watt = 33 dBm
43 + 10log (P) dB; 43 + 10log (2) = 46 dB

33 dBm (2 Watt) — 46 dB = -13 dBm
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4.4, Test Procedure

The EUT was tested according to KDB Publications 662911 D01 and 662911 D02 about
MIMO test rules for compliance to FCC CFR Title 47 Part 27 requirements.

The transmitter output was connected to spectrum analyzer through an attenuator and the
test result was measured and recorded.

Compliance with these rules is based on the use of measurement instrumentation employing
a resolution bandwidth of 1 MHz or greater. However, in the 1 MHz bands immediately
outside and adjacent to the frequency block a resolution bandwidth of at least one percent of
the emission bandwidth of the fundamental emission of the transmitter may be employed

All measurements were done at 3 channels: low, middle and high operational frequency.
Record the max trace plot into the test report, and spectrum setting for different channel

bandwidth as follows:

a. For 3.5 MHz Channel bandwidth:
The frequency span is 10MHz, RBW setting is 36kHz and VBW setting is 180kHz.

b. For 5 MHz Channel bandwidth:

The frequency span is 20MHz, RBW setting is 56kHz and VBW setting is 180kHz.
c. For 7 MHz Channel bandwidth:

The frequency span is 30MHz, RBW setting is 100kHz and VBW setting is 300kHz.
d. For 10 MHz Channel bandwidth:

The frequency span is 30MHz, RBW setting is 100kHz and VBW setting is 300kHz.

According to KDB Publications 662911, the testing for compliance with absolute emission
limits, emissions measured on individual channels must either be summed across the outputs
or adjusted by 10log(N_anT) before comparison to the emission limit.

N_anT: Number of transmit antennas.

The test results will be measured level by reading level add 10log(N_anT) as follow:

Test Results= Measured Level= Reading Level + 10log(2)= Reading Level +3dB

4.5. Uncertainty

The measurement uncertainty is defined as £1.27dB.
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4.6. Test Result

Product CBS 2.5GHz
Test Item Channel Edge
Test Mode Mode 1: Transmit (3.5MHz BW 64QAM-2/3)
Date of Test 2013/01/16 ’Test Site SR7
3.5MHz 64QAM2/3- ANTO
Frequency (MH2) Reading Level Measured Level Limit (dBm)
—Worst (dBm) —Worst (dBm)
2497.75 -20.65 -17.65 -13
2593.00 -22.09 -19.09 -13
2688.25 -18.92 -15.92 -13
3.5MHz 64QAM2/3- ANT1
Reading Level Measured Level o
Frequency (MHz) Limit (dBm)
—Worst (dBm) —Worst (dBm)
2497.75 -21.80 -18.80 -13
2593.00 -24.87 -21.87 -13
2688.25 --22.94 25.94 -13
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3.5MHz 2497.75 MHz 640QAM2/3-(ANT O

1 EEET SEMSE: T S =) 10:02:45 &AM Feb OF, 20132
Center Freq 2.497750000 GH= | Center Freq: 2.497750000 GH= Radic Std: None Freq f Channe
= = Trig: Free Run

Gate: LO 1 itz RF [a—]
PASS e e IFGain:Low #Atten: 30 dB

Tl Agilent Spectrum Analyzer - ACP

Ext Gain: -11.00 dB Radioc Device: BTS

Ref 30 dBm

Center Freq I
2.497 750000 GH=

Center 2 498 GH=

Span 20 NMIHZ|

Res BW 36 kH=z FVBW 100 kH=z Sweep 4693 ms| CF Step
2.000000 MH=z=
Total Carrier Power 28.580 dBm/ 3.50 MH= ACP-1BWY RRC Filter : Off Auto Man

Lower Upper
Carrier Power Offset Freq Integ BWYW dBc dBm dBc dB
1.800 MH= 36.00 kH= -49.24 -20.65 -52.12 -23.54
3.250 MH= 1.000 MH= -52.37 -23.79 -53.31 -24 .73
4. 750 MH= 1.000 MH= -57.05 -2846 -56.60 -28.01
5.750 MH= 1.000 MH=z -59.55 -30.97 -57.94 -29.36
S. 750 MH= 1.000 MH= -650 .44 -31.86 -51.79 -33.21
F.F50 MH= 1.000 MH= -62.95 -34.37 -563.50 -354.92

sTaTUS

I Agilent Spectrum Analyzer - ACP

A LLGM ST O 126 AM Feb Oy, 2013

| AT e
[Center Freq 2.593000000 GH= = Radio Std: None Freq/ Channel
PASS Gate: LO Tnput: RE

IFGain:Low #Attén: 30 dB Ext Gain: -11.00 dB Radio Device: BTS

10 dBfdiv Ref 30 dBmM
Log

20
10

Center Freq I
2.593000000 GH=

o

-10

20

-30

caofp—
-50
-60

Center 2.593 GH=z Span 20 IVIHZ|

Res BW 36 kH=z #FWBW 100 KHz Sweep 46.93 ms| CF Step
2.000000 MH=z
Total Carrier Power 27 480 dBEBmY 2.50 MH= ACP-1BWY RRC Filter : Off Auto Man
Lower Upper
Carrier Power Offset Freq Integ BWYW dBc dBm dBc dBm
1.800 MH= 36.00 kH=z -54 .62 =27 17 -55.86 -28.40
3.250 MH= 1.000 MH= -49.55 -22.09 -49.98 -22.52
4. 750 MH= 1.000 MH=z -55.68 -28.22 -55.97 -28.52
5.750 MH= 1.000 MH=z -58.57 -31.11 -58.26 -30.81
S. 750 MH= 1.000 MH= -51.32 -33.87 -51.1s -33.71
F. 750 MH= 1.000 MH= -S3.76 -35.31 -863.72 -35.26

sTaATUS

3.5MHz_2688.25MHz_64QAM2/3-(ANT O

71 Agilent Spectrum Analyzer - ACP

| ALTGMN AUT O i0i0=:=1aMFebor, 201z |0 o —— —— |
Center Freq 2Z2.688250000 GH= | Center Freq: 2.666250000 GHz Radio Std: None Freq/ Channel
PASS Gate: LO Tnput: RF o Trig: Free Run
IFGain:Low #Atten: 30 dB Ext Gain: -11.00 dB Radio Device: BTS

Ref 30 dBm

10 dBidiv
Log

=0
10
o

Center Freq I
2.688250000 GH=

-10

20

-30

JPTCY E—
-50

o e e

Center 2.688 GH=

Span 20 IViIHZ|

Res BW 36 kH= #FWBW 100 KH=z Sweep 46.93 ms| CF Step
2.000000 MHz
Total Carrier Power 27 800 dBmd 2.50 MH= ACP-1BWWY RRC Filter : Off Auto Man
Lower Upper
Carrier Power Offset Freq Integ BvW dBc dBm dBc dBm
1.800 MH= 36.00 kH=z -46.52 -18.92 -49.96 -22.36
3.250 MH= 1.000 MH= -48.49 -20.89 -49.48 -21 .88
4. 750 MH= 1.000 MH= -54.96 -27 .35 -55.66 -28.06
5.750 MH= 1.000 MH= -57.88 -30.28 -57 .87 -30.07
S.750 MH= 1.000 MH=z -60.48 -32.88 -80.17 -32.57
F. 750 MH= 1.000 MH= -52.39 -34.79 -52.88 -35.28

STATUS
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3.5MHz 2497.75 MHz 640QAM2/3-(ANT 1

T

| CenterFreq: 2
Trig: Free Run

#Atten: 30 dB

I Agilent Spectrum Analyzer - ACP

A LLGM ST O

10:21:08 M Feb 07, 2012
Radio Std: None

50000 GH= .:l97750000 GHz

Input: RF

SO
Center Freq 2.497
PASS Gate: LO

IFGain:Low Ext Gain: -11.00 dB Radio Device: BTS

10 dBfdiv Ref 30 dBmM
Log

20
10

o

-10

20

-30

-a0
-50
-60

Center 2 498 GH=z
Res BW 36 kKH=z

Span 20 IVIHZ|
Sweep 46.93 ms|

RRC Filter : Off

FWBW 100 kHz

Total Carrier Power 27 410 dEm{f 2.50 hAH= ACP-1BW

Lower Upper
Carrier Power Offset Freq Integ BWYW dBc dBm dBc dBm
1.800 MH= 36.00 kH=z -49.21 -21 .80 -55.34 -27.93
3.250 MH= 1.000 MH= -54.14 -26.73 -54 .40 -26 .99
4. 750 MH= 1.000 MH=z -56.59 -29.19 -58.43 -31.02
5.750 MH= 1.000 MH=z -58.90 -31.50 -59.22 -31.81
S. 750 MH= 1.000 MH= -S1 .49 -34.09 -50.55 -33.15
F. 750 MH= 1.000 MH= -53.23 -35.82 -563.32 -35.92

sTaATUS

Freq / Channe

Center Freq I
2.497750000 GH=

CF Step
2.000000 MH=

Auto Man

3.5MHz 2593.00 MHz 640AM2/3-(ANT 1)

T

| Center Freq: 2.593000000 GH=
Trig: Free Run

#Atten: 30 dB

I Agilent Spectrum Analyzer - ACP
ALIGMN SUTO 10:52:58 AM Feb Oy, 2013
Radio Std: None

| | sSow |
Center Freq 2.593
PASS Gate: LO

000000 GH=

Input: RF

IFGain:Low Ext Gain: -11.00 dB Radico Device: BTS

10 dBfdiv Ref 30 dBmM
Log

——

=0

10

o

-10

20

-30

-a0
-50
-60

Center 2.593 GHz Span 20 MHZ

Freq / Channel

Center Freq I
2.593000000 GH=z

Res BW 36 kH=z FWBW 100 kKH=z Sweep 46.93 msS

CF Step
2.000000 MHz=

Auto Man

Total Carrier Power 26660 dEmMY 3.50 MH= ACP-1BWY RRC Filter : Off
Lower Upper

Carrier Power Offset Freq Integ BwvW dBc dBm dBc dBm
1.800 MH= 36.00 kH= -62.29 -35.63 -53.15 -26.50
3.250 MH= 1.000 MH=z -51.54 -24.87 -52.13 -25.47
4.750 MH= 1.000 MH=z -55.48 -29.81 -56.75 -30.09
5.750 MH= 1.000 MH= -58.95 -32.29 -59.40 -32.F73
S. 750 MH= 1.000 MH= -51.10 -354.43 -51.83 -35.17
7. 750 MH= 1.000 MH=z -63.28 -36.62 -63.79 -37.13

sTATUS

3.5MHz 2688.25MHz 640QAM2/3-(ANT 1

I Agilent Spectrum Analyzer - ACP

0
0
%

A LLGM ST O 10:33:32 &AM FebOF, 2013

Radio Std: None

|
[Center Freq 2.688250000 GH=
PASS Gate: LO Tnput: RE

| Center Freq: 2.688250000 GH=
Trig: Free Run
#Atten: 30 dB

IFGain:Low Ext Gain: -11.00 dB Radio Device: BTS

10 dBfdiv Ref 30 dBmM
Log

S

Freq / Channel

20
10

o

Center Freq I
2.688250000 GH=

-10

20

-30

—an I—
[—

-50
-60

Center Z2.688 GH=z Span 20 IVIHZ|

Res BW 36 kHz FWBW 100 kHz

Sweep 46.93 ms|
RRC Filter : OFff

Total Carrier Power 27110 dBEm{f 2.50 hAH= ACP-1BW

CF Step
2.000000 MH=
Man

Lower Upper
Carrier Power Offset Freq Integ BWYW dBc dBm dBc dBm
1.800 MH= 36.00 kH=z -50.04 -22.94 -52.28 -25.17
3.250 MH= 1.000 MH= -50.39 -23.28 -51.12 -24 .01
4. 750 MH= 1.000 MH=z -56.03 -28.92 -55.20 -28.09
5.750 MH= 1.000 MH=z -58.07 -30.97 -59.05 -31.94
S. 750 MH= 1.000 MH= -s1.18 -34.07 -51.19 -34.09
F. 750 MH= 1.000 MH= -3 .26 -35.16 -52.91 -35.81

sTaATUS
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Product CBS 2.5GHz
Test Item Channel Edge
Test Mode Mode 2: Transmit (5SMHz BW_ QPSK-1/2)
Date of Test 2013/01/16 ‘Test Site SR7
5MHz QPSK1/2- ANTO
Reading Level Measured Level o
Frequency (MHz) Limit (dBm)
—Worst (dBm) —Worst (dBm)
2498.50 -24.74 -21.74 -13
2593.00 -18.19 -15.19 -13
2687.50 -18.86 -15.86 -13
5MHz QPSK1/2- ANT1
Reading Level Measured Level o
Frequency (MHz) Limit (dBm)
—Worst (dBm) —Worst (dBm)
2498.50 -22.66 -19.66 -13
2593.00 -19.94 -16.94 -13
2687.50 -20.36 -17.36 -13
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5MHz 2498.5MHz QPSK1/2-( ANT O

I Agilent Spectrum Analyzer - ACP

T

| Center Freq: 2.498500000 GH=
Trig: Free Run

#Atten: 30 dB

A LLGM ST O

Radio Std: None

Tnput: RF

Ext Gain: -11.00 dB Radio Device: BTS

Ref 30 dBmM

10 dBidiv
Log
20

10

o

-10

20
-30
-a0
-50
-60

Center 2,499 GH=
FfRes BW 51 kKH=z

Span 20 IVIHZ|
Sweep 23.33 ms|

FWBW 150 kHz

Total Carrier Power 28190 dBEBm/ 5.00 MH= ACP-1BWY RRC Filter : Off
Lower Upper

Carrier Power Offset Freq Integ BWYW dBc dBm dBc dBm
2.550 MH= 100.0 kH= -54.58 -26.39 -57 .26 -29.08
4. .000 MH= 1.000 MH= -52.93 -24 .74 -52.95 -24.F7F
5.500 MH= 1.000 MH=z -55.21 -27.02 -56.18 -27.99
5.500 MH= 1.000 MH=z -58.05 -29.86 -58.65 -30.46
7.500 MH= 1.000 MH= -S1 .49 -33.31 -50.08 -31.90
8.500 MH= 1.000 MH= -53.03 -34 .84 -52.83 -34 .64

rmsa [sTaTus|

0Z:32:41 Pr Janig, 2012 | - |

Res BW
51 kH=

Auto Man

Video BW
150.00 kH=

Auto Man

RBW (:ontrcvlb
[Gaussian, -3 dB]

S5MHz 2593.0MHz_QPSK1/2-( ANT O

ALIGM ST O

Tl Agilent Spectrum Analyzer - ACP

Radio Std: None

#Attén: 30 dB Ext Gain: -11.00 dB Radioc Device: BTS

Ref 30 dBm

10 dBfdiv
Log
20
10

o

-10

20

-30

-a0

-s0
-60

Center 2.593 GH=
FfRes BW 51 kKH=z

Span 20 IViIHZ

FWVBW 150 kHz Sweep 23.33 ms|

Total Carrier Power 28190 dBEBm 5.00 MH= ACP-1BWY RRC Filter : Off
Lower Upper

Carrier Power Offset Freq Integ BWYW dBc dBm dBc dBm
2.550 MH= 100.0 kH=z -52.51 -24 .31 -51 .60 -23.40
4 .000 MH= 1.000 MH= -46.39 -18.19 -47F .73 -19.54
5.500 MH= 1.000 MH=z -51.87 -23.68 -52.39 -24.20
5.500 MH= 1.000 MH=z -54.20 -26.00 -56.27 -28.08
7.500 MH= 1.000 MH= -58.58 -30.38 -57 .77 -29.58
8.500 MH= 1.000 MH= -60.97 -32.78 -51.39 -33.19

rmsa [sTaTus|

51 kH=

Auto Man
Video BW,|

150.00 kH=

Auto Man

rRBW (:ontrcvlb
[Gaussian, -3 dB]

5MHz 2686.5MHz QPSK1/2-( ANT O

ALIGM ST O

71 Agilent Spectrum Analyzer - ACP

EETEET
Radi

| Center Freq: 2.657500000 GH=
Trig: Free Run
#Atten: 30 dB

Std: None

Input: RF

IFGain:Low Ext Sain: -11.00 dB Radioc Device: BTS

3iddiv Ref 30 dBm

Center 2.688 GH=
FFRes BW 51 kH=z

Span 20 IVMiIHZ
Sweep 23.33 ms|

FVBW 150 kH=z

S PR danio, o1z || - |

Res BW

51 kHz=

Auto Man
Video BW|

150.00 kH=

Auto Man

RBW Control>
[Gaussian, -3 dB]

Total Carrier Power 28970 dBmd 5.00 MH= ACP-1BWY RRC Filter : OFff
Lower Upper

Carrier Power Offset Freq Integ BwvW dBc dBm dBc dBm
2.550 MH= 100.0 kH=z -53.97 -25.00 -52.62 -23.65
4 .000 MH= 1.000 MH= -47 .83 -18.86 -49.13 2018
5.500 MH= 1.000 MH= -52.33 -23.36 -52.38 -23 .41
6.500 MH= 1.000 MH=z -54.97 -26.00 -56.10 -27.13
7.500 MH= 1.000 MH=z -58.60 -29.63 -58.34 -29.37
8.500 MH= 1.000 MH= -61 .06 -32.09 -51.58 -32.61

msa [sTaTus |
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I Agilent Spectrum Analyzer - ACP

]

5MHz 2498.5MHz QPSK1/2-( ANT 1

A LLGM ST O

0Z:20:26 PM Jan 19, 2012

Tnput: RF

10 dBfdiv Ref 30 dBmM

| CenterFreq: 2
Trig: Free Run
#Atten: 30 dB

EE
498500000 GHz

Ext Gain: -11.00 dB

Radio Std: None

Radio Device: BTS

Res BW
51 kH=

Auto Man

Log
20

10

o

-10

20
-30

-a0

-50
-60

Center 2,499 GH=
FfRes BW 51 kKH=z

FWBW 150 kHz

Video BW
150.00 kH=

Auto Man

Span 20 IVIHZ|
Sweep 23.33 ms|

Total Carrier Power 26.560 dBEmMY 5.00 MH=

ACP-1BWW

RRC Filter : Off

Lower Upper
Carrier Power Offset Freq Integ BWYW dBc dBm dBc dBm
2.550 MH= 100.0 kH=z -54.05 -27 .49 -49.22 -22.66
4. .000 MH= 1.000 MH= -53.04 -25 .48 -52.85 -26.29
5.500 MH= 1.000 MH=z -54.60 -28.04 -55.28 -28.72
5.500 MH= 1.000 MH=z -56.90 -30.34 -56.63 -30.07
7.500 MH= 1.000 MH= -59.50 -32.94 -51.23 -34 .67
8.500 MH= 1.000 MH= -52.13 -35.57 -562.63 -35.07

RBW (:ontrcilb
[Gaussian, -3 dB]

sTaATUS

S5SMHz 2593.0MHz QPSK1/2-( ANT 1

Tl Agilent Spectrum Analyzer - ACP

#Atten: 30 dB

Ref 30 dBm

10 dBfdiv
Log
20
10

o

-10

20

-30

Center 2.593 GH=
FfRes BW 51 kKH=z

ALIGM ST O

Ext Gain: -11.00 dB

Radio Std: None

Radioc Device: BTS

51 kH=

Auto Man
Video BW,|

150.00 kH=

Auto Man

FWVBW 150 kHz

Span 20 IViIHZ
Sweep 23.33 ms|

Total Carrier Power 27 950 dBmy 5.00 MH= ACP-1BWY RRC Filter : Off
Lower Upper

Carrier Power Offset Freq Integ BwvY dBc dBm dBc dBm
2.550 MH= 100.0 kH=z -53.66 -25.F2 -47 .89 -19.94
4 .000 MH= 1.000 MH= -48.38 -20.43 -50.10 2216
5.500 MH= 1.000 MH=z -52.36 -24.42 -52.52 -24.57
5.500 MH= 1.000 MH=z -55.23 -27.28 -55.49 -27.54
7.500 MH= 1.000 MH= -57 .94 -29.99 -59.72 -31.77
8.500 MH= 1.000 MH= -60.96 -33.01 -562.06 -34.12

rRBW (:ontrcilb
[Gaussian, -3 dB]

sSTATUS

71 Agilent Spectrum Analyzer - ACP

5MHz 2686.5MHz QPSK1/2-( ANT 1

A LLGM ST O

Tnput: RF
IFGain:Low

Ref 30 dBmM

10 dBidiv
Log

=0
10
o

-10

20

-30
-a0
-s0
-60

Center 2.688 GH=
FFRes BW 51 kH=z

| Senter Freq: 2.657500000 GH=
Trig: Free Run
#Atten: 30 dB

Ext Gain:

-11.00 dB

Radio Std: None

Radio Device: BTS

Res BW

51 kH=

Auto Man
Video BWW

150.00 kH=

Auto Man

FWVBW 150 kH=z

Span 20 IVIHZ|

Sweep 23.33 mMs|

Total Carrier Power 28 140 dBmd 5.00 MH= ACP-1BWY RRC Filter : Off
Lower Upper

Carrier Power Offset Freq Integ BwW dBc dBm dBc dBm
2.550 MH= 100.0 kH=z -54.63 -2649 -53.19 -25.05
4 .000 MH= 1.000 MH= -48.50 -20.36 -49.38 -21 .24
5.500 MH= 1.000 MH= -53.00 -24 .87 -52.93 -24.F79
6.500 MH= 1.000 MH=z -55.14 -27.00 -56.26 -28.13
7.500 MH= 1.000 MH=z -58.49 -30.35 -58.07 -29.93
8.500 MH= 1.000 MH= -s1 .00 -32.86 -51 .00 -32.86

RBW cantrol»
[Gaussian, -3 dB]

STATUS
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Product CBS 2.5GHz
Test Item Channel Edge
Test Mode Mode 3: Transmit (7MHz BW_64QAM-2/3)
Date of Test 2013/01/16 ‘Test Site SR7
7TMHz 64QAM2/3- ANTO
Reading Level Measured Level o
Frequency (MHz) Limit (dBm)
—Worst (dBm) —Worst (dBm)
2499.50 -20.46 -17.46 -13
2593.00 -19.37 -16.37 -13
2686.50 -19.04 -16.04 -13
7TMHz 64QAM2/3- ANT1
Reading Level Measured Level o
Frequency (MHZz) Limit (dBm)
—Worst (dBm) —Worst (dBm)
2499.50 -21.09 -18.09 -13
2593.00 -19.64 -16.64 -13
2686.50 -19.69 -16.69 -13
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7MHz_2499.5MHz_64QAM2/3-(ANT 0

Agilent Spectrum Analyzer - ACP

T

| Center Freq: 2.499500000 GH=
Thput F Trig: Free Run

#Atten: 30 dB Ext Gain: -11.00 dB Radio Device: BTS Res BW

82 kH=

Auto Man

A LLGM ST O 03:08:24 PM Jan 19, 2012
Radio Std: None

10 dBidiv
Log
20

10

Ref 30 dBm

Video BW
240.00 kH=
Auto Man

o

-10

20

-30

-a0
-50
-60

Center 2.5 GH=z Span 20 IViIHZ|

FFRes BW B2 KHz FWBW 240 kKHz Sweep 20 ms REBW Control
) >
Total Carrier Power 27 570 dBEm/ 7 .00 MH= ACP-1BWW RRC Filter : OFfF [Gaussian, 3 dB]
Lower Upper
Carrier Power Offset Freq Integ BWYW dBc dBm dBc dB
3.550 MH= 100.0 kH=z -48.03 -20.485 -54 .07 -26.51
5.000 MH= 1.000 MH= -51.88 -24 .11 -52.88 -25.31
6.500 MH= 1.000 MH= -54.27 -26.71 -54.83 -27.27
7.500 MH= 1.000 MH=z -55.87 -28.30 -57.07 -29.51
8.500 MH= 1.000 MH= -58.17 -30.60 -59 .41 -31 .84
9.500 MH= 1.000 MH= -59.95 -32.38 -51 .41 -33.84
mMsc |sTaTus|

7MHz_2953.0MHz_64QAM2/3-(ANT O

I Agilent Spectrum Analyzer - ACP
ALIGMN SUTO

— —
REBW 82 kH= > Radio Std: None

Gate: LO Tnput: RE :
IEGain:Low #Atten: 30 dB Ext Gain: -11.00 dB Radio Device: BTS Res BW
82 kH=z
Auto Man

10 dBfdiv Ref 30 dBm
Log

20
10

Video BW
240.00 kH=
Auto Man

o

-10

20

-30
-a0
-50
-60

Center 2.593 GH=z Span 20 IViIHZ|
FEfRes BW 82 kKHz FWBW 240 kH=z Sweep 20 MS

RBW Control -

Total Carrier Power 27 480 dBm/ 7.00 MHz ACP-1BWW RRC Filter : Off [Gaussian, 3 dB]
Lower Upper

Carrier Power Offset Freq Integ BwvY dBc dBm dBc dBm
3.550 MH= 100.0 kH=z -49.71 -22.25 -52.15 -24 .69
5.000 MH= 1.000 MH= -46.83 -19.37 -49.02 -21.56
5.500 MH= 1.000 MH= -49.85 -22.39 -50.87 -23.41
7.500 MH= 1.000 MH=z -52.36 -24.90 -53.73 -26.27
8.500 MH= 1.000 MH= -54.95 -27 .49 -55.43 -28.96
9.500 MH= 1.000 MH= -57.81 -30.35 -57.89 -30.43

msa [sTaTus|

7MHz_2686.5MHz_64QAM2/3-(ANT O

71 Agilent Spectrum Analyzer - ACP
BTG AT O

|
RBW 82 kH= | Senter Freq: 2.686500000 GHz Radio Std: None

= = Trig: Free Run
Gate: LO Tnput: RF [arws) =)
b IFGain:Low #Atten: 30 dB Ext Gain: -11.00 dB Radic Device: BTS Res BW

82 kH=
Ref 30 dBm Auto Man

10 dBidiv
Log

=0
10
o

Video BWW
240.00 kH=
Auto Man

-10

20

-0
-a0
-s0
-60

Center 2.687 GH=
FFRes BW 82 kH=z FWVBW 240 KH=z

Span 20 IViIHZ|
Swvweep 20 mMS|

RBW Control >

Total Carrier Power 25.200 dBmy 7.00 MH= ACP-1BWW RRC Filter : OFF [Gaussian, 3 dB]
Lower Upper

Carrier Power Offset Freq Integ BvW dBc dBm dBc dBm
3.550 MH= 100.0 kH=z -48.36 -20.06 -55.068 -26.76
5.000 MH= 1.000 MH= -47 .35 -19.04 -49.33 -21.03
S .500 MH= 1.000 MH= -50.87 -22.36 -51 .29 -22.99
7.500 MH= 1.000 MH=z -52.92 -24.62 -52.78 -24.48
8.500 MH= 1.000 MH=z -55.35 -27.05 -55.92 -27.61
9.500 MH= 1.000 MH= -57 .20 -28.90 -58.29 -29.99

MsG |sTaTus|
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7MHz_2499.5MHz_64QAM2/3-(ANT 1

SEMNSE:IMNT AL TG AT O 03:11:30 PM Jan 19, 2012 [ _ . |
| Center Freq: 2.499500000 GH= Radio Std: None
Thput F Trig: Free Run

#Atten: 30 dB Ext Gain: -11.00 dB Radio Device: BTS Res BW
82 kH=
Auto Man

Agilent Spectrum Analyzer - ACP

10 dBJidiv
|

20

10

Ref 30 dBm

Video BW
240.00 kH=
Auto Man

o

-10

20

-30

-a0
-50
-60

Center 2.5 GH=z Span 20 IViIHZ|
FEfRes BW 82 kKHz FWBW 240 kH=z Sweep 20 MS

RBW Control -

Total Carrier Power 26.620 dEBm/ 7.00 MHz ACP-1BWW RRC Filter : Off [Gaussian, 3 dB]
Lower Upper
Carrier Power Offset Freq Integ BwvY dBc dBm dBc dB
3.550 MH= 100.0 kH=z -47.71 -21 .09 -55.87 -29.26
5.000 MH= 1.000 MH= -51.99 -25.37 -52.59 -25 .97
5.500 MH= 1.000 MH=z -54 .44 -27.82 -54 .48 -27.86
7.500 MH= 1.000 MH=z -56.27 -29.66 -56.14 -29.52
8.500 MH= 1.000 MH= -58.18 -31.57 -58.30 -31 .68
9.500 MH= 1.000 MH= -59.34 -32.72 -50.34 -33.73
msa [sTaTus|

7MHz_2953.0MHz_64QAM2/3-(ANT 1

| T A LLGM ST O
REBW 82 kH= Radio Std: None
Gate: LO Tnput: RE ig:
IFGain:Low #Atten: 30 dB Ext Gain: -11.00 dB Radio Device: BTS Res BW
82 kH=z
Auto Man

I Agilent Spectrum Analyzer - ACP

10 dBfdiv Ref 30 dBm
Log

20

Video BW
240.00 kH=
Auto Man

Center 2.593 GH=z Span 20 IViIHZ|
FEfRes BW 82 kKHz 240 KH=z Sweep 20 MS

RBW Control -

Total Carrier Power 28.140 dBm/ 7.00 MHz ACP-1BWW RRC Filter : Off [Gaussian, 3 dB]
Lower Upper
Carrier Power Offset Freq Integ BwvY dBc dBm dBc dBm
3.550 MH= 100.0 kH=z -49.87 -21.73 -55.58 -28.45
5.000 MH= 1.000 MH= -47.78 -19.64 -50.23 -22.10
5.500 MH= 1.000 MH=z -51.33 -23.19 -52.33 -24.19
7.500 MH= 1.000 MH=z -53.19 -25.05 -53.46 -25.32
8.500 MH= 1.000 MH= -55.29 =27 .15 -55.07 -27 .93
9.500 MH= 1.000 MH= -57.35 -29.21 -58.95 -30.82
msa [sTaTus|

7MHz_2686.5MHz_64QAM2/3-(ANT 1

71 Agilent Spectrum Analyzer - ACP
BTG AT O

i |
RBWW 82 kH= | Senter Freq: 2.686500000 GH=
= = Trig: Free Run
Gate: LO Tnput: RF [ares] ]
b IFGain:Low #Atten: 30 dB Ext Gain: -11.00 dB5 Radio Device: BTS Res BW

82 kH=
Ref 30 dBm Auto Man

Radio Std: None

10 dBidiv
Log

=0

Video BWW
240.00 kH=
Auto Man

Center Z2.687 GH=z Span 20 IViIHZ|

fEFRes BW 82 kH=z FWBW 240 kH= Sweep 20 mMsS| REBW Control
»
Total Carrier Power 27.690 dBm/ 7.00 MH= ACP-1BW RRC Filter : OFF [Gaussian, 3 dB]
Lower Upper
Carrier Power Offset Freq Integ BvW dBc dBm dBc dBm
3.550 MH= 100.0 kHz -49.62 -21.93 -56.30 -28.61
5.000 MH= 1.000 MH= -47.38 -19.69 -49 .57 -21 .88
S .500 MH= 1.000 MH= -50.77 -23.08 -51.74 -24 .05
7.500 MH= 1.000 MH=z -52.41 -24.72 -52.88 -25.19
8.500 MH= 1.000 MH=z -55.06 -27.36 -55.51 -27.82
9.500 MH= 1.000 MH= -57 .47 -29 .77 -58.19 -30.50
MsG |sTaTus|
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Product CBS 2.5GHz
Test Item Channel Edge
Test Mode Mode 4: Transmit (L0MHz BW_64QAM-2/3)
Date of Test 2013/01/16 ’Test Site SR7
10MHz 64QAM2/3- ANTO
Frequency (MH2) Reading Level Measured Level Limit (dBm)
—Worst (dBm) —Worst (dBm)
2501.00 -26.41 -23.41 -13
2593.00 -19.85 -16.85 -13
2685.00 -20.79 -17.79 -13
10MHz 64QAM2/3- ANT1
Frequency (MH2) Reading Level Measured Level Limit (dBm)
—Worst (dBm) —Worst (dBm)
2501.00 -24.76 -21.76 -13
2593.00 -21.39 -18.39 -13
2685.00 -21.84 -17.79 -13
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10MHz_2501.0MHz_64QAM2/3-(ANT 0

I Agilent Spectrum Analyzer - ACP

SO o S T
RBWW 100 kH= | Center Freq: 2.601000000 GHz=
= = Trig: Free Run
Gate: LO 1 t: RF [ar—]
e ne #Atten: 30 dB Ext Gain: -11.00 dB Radio Device: BTS Res BW
100 kHz=
Auto Man

A LLGM ST O 11:20:41 AMJan 19, 2012
Radio Std: None

10 dBidiv
Log
20

10

Ref 30 dBmM

Video BW
300.00 kH=
Auto Man

o

-10

20

-30
-a0
-50
-60

Span 25 IWVMiIHZ|
Sweep 20 mMs|

FFRes BW 100 kHz FWBW 300 kHz

RBW Control -

Total Carrier Power 27.580 dBmv 10.00 MHz ACP-1BWW RRC Filter : Off [Gaussian, 3 dB]
Lower Upper
Carrier Power Offset Freq Integ BwvY dBc dBm dBc dB
5.050 MH= 100.0 kH=z -54.04 26 .45 -57.95 -30.38
S .500 MH= 1.000 MH= -53.26 -25.68 -53.98 -265 .41
7.500 MH= 1.000 MH= -54.42 -26.84 -55.97 -28.40
8.500 MH= 1.000 MH=z -55.16 -27.59 -55.85 -28.27
9.500 MH= 1.000 MH= -56.90 -29.33 -57 .46 -29.89
11.00 MH= 1.000 MH= -58.65 -31.07 -50.47F -32.90
msa [sTaTus|

10MHz_2593.0MHz_64QAM2/3-(ANT 0

SO 52 T A LLGM ST O 11:20:12 AMJan 19, 2012

RBW 100 kH= > Radio Std: None

Gate: LO Tnput: RE :
IEGain:Low #Atten: 30 dB Ext Gain: -11.00 dB Radio Device: BTS Res BW
100 kH=
Auto Man

10 dBfdiv Ref 30 dBmM
Log

20
10

Video BW
300.00 kH=
Auto Man

o

-10

e I S S—

-30
-a0
-50
-60

Center 2.593 GH=z Span 25 IWVMiIHZ|
FfRes BW 100 kHz 300 KH=z Sweep 20 MS

RBW Control -

Total Carrier Power 27.880 dBmy 10.00 MHz ACP-1BWW RRC Filter : Off [Gaussian, 3 dB]
Lower Upper
Carrier Power Offset Freq Integ BwvY dBc dBm dBc dBm
5.050 MH= 100.0 kH=z -56.21 -28.35 -53.70 -25.84

5.500 MH= 1.000 MH=z -47.71 -19.85 -48.18 -20.32

7.500 MH= 1.000 MH=z -49.58 -21.72 -50.98 -23.12

8.500 MH= 1.000 MH=z -50.19 -22.33 -51.38 -23.52

9.500 MH= 1.000 MH=z -52.40 -24.54 -52.61 -24.75

11.00 MH= 1.000 MH=z -54.51 -26.85 -55.90 -28.04
mMsc ISTATLISl

10MHz_2685.0MHz_64QAM2/3-(ANT O

A LLGM ST O 11:19:26 AMJan 19, 2012
Radio Std: None

71 Agilent Spectrum Analyzer - ACP

| Senter Freq: 2.655000000 GH=
Thput RF Trig: Free Run
IFGain:Low #Atten: 30 dB Ext Gain: -11.00 dB Radio Device: BTS Res BW

100 kH=
10 dBidiv Ref 30 dBm it han
Log
=0 Video BV
10 300.00 kH=
Auto Man
o
-10
-20
-30
_ao
-50
-60
Center 2.685 GH=z Span 25 IWVMIHZ|
FFRes BwWw 100 kH=z FwBW 300 kH= Swvweep 20 mMS| REBW Control
»
Total Carrier Power 28.550 dBmM/ 10.00 MMH= ACP-1BW RRC Filter : Off [Gaussian, 3 dB]
Lower Upper
Carrier Power Offset Freq Integ BwW dBc dBm dBc dBm
5.050 MH= 100.0 kH=z -52.12 -23.57 -57.90 -29.34
S 500 MH= 1.000 MH= -49.34 -20.79 -49.82 -21 .27
7.500 MH= 1.000 MH= -50.75 -22.20 -51.35 -22.81
28.500 MH= 1.000 MH=z -51.31 -22.76 -51.84 -23.28
2.500 MH= 1.000 MH=z -52.57 -24.02 -53.39 -24.84
11.00 MH= 1.000 MH= -55.26 -26.71 -55.93 -27 .37
mMsc |sTaTus|
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10MHz_2501.0MHz_64QAM2/3-(ANT 1

]

I Agilent Spectrum Analyzer - ACP

A LLGM ST O 11:21:31 AMJan 19, 2012

EE
501000000 GHz

S0 s
REBW 100 kH=

Gate: LO

| CenterFreq: 2 Radio Std: None
Trig: Free Run

#Atten: 30 dB

Tnput: RF

Ext Gain: -11.00 dB Radio Device: BTS

10 dBfdiv Ref 30 dBmM

Res BW
100 kH=

Auto Man

Log
20

10

Video BW
300.00 kH=

o

Auto Man

-10

20

-30
-a0
-50
-60

Center 2.501 GH=
FfRes BW 100 kHz

Span 25 IWVMiIHZ|
Sweep 20 mMs|

FWBW 300 kHz

RBW Control -

Total Carrier Power 27.670 dBm/ 10.00 MHz ACP-1BWW RRC Filter : Off [Gaussian, 3 dB]
Lower Upper

Carrier Power Offset Freq Integ BwvY dBc dBm dBc dBm
5.050 MH= 100.0 kH=z -52.42 -24 .76 -51.27 -33.60
S .500 MH= 1.000 MH= -53.60 -25.93 -53.78 -26.11
7.500 MH= 1.000 MH= -54.88 -27.21 -55.01 -27.34
8.500 MH= 1.000 MH=z -55.17 -27.51 -55.10 -27.44
9.500 MH= 1.000 MH= -56.65 -28.98 -55.82 -29.16
11.00 MH= 1.000 MH= -58.36 -30.69 -58.60 -30.93

msa [sTaTus|

10MHz_2593.0MHz_64QAM2/3-(ANT 1

A LLGM ST O

I Agilent Spectrum Analyzer - ACP

SO 52 11:22:03 AMJan 19, 2012

REBW 100 kH=

Gate: LO

Radio Std: None

Tnput: RF

IFGain:Low #Attén: 30 dB Radio Device: BTS

Ref 30 dBmM

Res BW
100 kH=

Auto Man

10 dBidiv
Log

20

10

Video BV

o

300.00 kH=

Auto Man

-10

20

-30
-a0
-50
-60

Center 2.593 GH=
FfRes BW 100 kHz

Span 25 IWVMiIHZ|
Sweep 20 mMs|

300 kKH=z

RBW Control -

Total Carrier Power 27.730 dBmvy 10.00 MHz ACP-1BWW RRC Filter : Off [Gaussian, 3 dB]
Lower Upper

Carrier Power Offset Freq Integ BwvY dBc dBm dBc dBm
5.050 MH= 100.0 kH= -51.96 -24 .24 -55 .45 -27 .74
S .500 MH= 1.000 MH= -49.12 -21.39 -51.47F -23.75
7.500 MH= 1.000 MH= -50.91 -23.19 -52.42 -24.69
8.500 MH= 1.000 MH=z -51.62 -23.89 -52.60 -24.88
9.500 MH= 1.000 MH= -53 .41 -25.68 -54.38 265 .66
11.00 MH= 1.000 MH= -55.48 27 .76 -55.57 -28.85

msa [sTaTus|

10MHz_2685.0MHz_64QAM2/3-(ANT 1

A LLGM ST O

71 Agilent Spectrum Analyzer - ACP
11:22:37 AMJan 19, 2012

| Senter Freq: 2.655000000 GH=
Trig: Free Run
#Atten: 30 dB

Radio Std: None

Tnput: RF

IFGain:Low Ext Gain: -11.00 dB Radio Device: BTS

Ref_ 30 dBmM

Res BW

10 dBidiv
Log

=0

10

o

100 kH=

Auto Man
Video BWW

300.00 kH=

Auto Man

-10

20

-30
_ao ke
-s0
-60

Center 2.685 GH=
FfRes BW 100 kH=z

Span 25 IWVMIHZ|

FwBW 300 kH= Swvweep 20 mMS|

RBW Control >

Total Carrier Power 28.0680 dBEmM/ 10.00 MMH= ACP-1BW RRC Filter : Off [Gaussian, 3 dB]
Lower Upper

Carrier Power Offset Freq Integ BvW dBc dBm dBc dBm
5.050 MH= 100.0 kH=z -57.42 -29.36 -55.29 -27.23
S 500 MH= 1.000 MH= -49.90 -21 .84 -50.65 -22.59
7.500 MH= 1.000 MH= -50.89 -22.83 -52.05 -23.99
28.500 MH= 1.000 MH=z -51.29 -23.23 -52.680 -24.54
2.500 MH= 1.000 MH=z -53.27 -25.21 -54.16 -26.10
11.00 MH= 1.000 MH= -55.53 -27 .47 -55.32 -28.26

mMsc |sTaTus|
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5. Conducted Spurious Emission

5.1. Test Equipment

The following test equipments are used during the test:

Conducted Spurious Emission/ SR7

Instrument

Manufacturer

Model No.

Serial No

Next Cal. Date

Spectrum Analyzer

Agilent

N9010A

US47140172

2013/07/31

Note: All equipment upon which need to calibrated are with calibration period of 1 year.

5.2. Test Setup

Spectrum Analyzer

o

o0=

EUT

= (round Reference Plang ==

Non-Conducted
Table
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5.3.

5.4.

5.5.

Limits

(1) For digital base stations, the attenuation shall be not less than 43 + 10log (P) dB.

(2) For all fixed digital user stations, the attenuation factor shall be not less than 43 + 10 log(P)
dB at the channel edge.
(3) Mobile Digital Stations: not less than 43 + log (P) dB at the channel edge and 55 + log (P)

dB at 5.5 MHz from the channel edges

Example for Calculation:

Assume the EUT Output Power is 2 Watt = 33 dBm
43 + 10log (P) dB; 43 + 10log (2) = 46 dB

33 dBm (2 Watt) — 46 dB =-13 dBm

Test Procedure

The EUT was tested according to KDB Publications 662911 D01 and 662911 D02 about
MIMO test rules for compliance to FCC CFR Title 47 Part 27 requirements.

Compliance with these rules is based on the use of measurement instrumentation employing
a resolution bandwidth of 1 MHz or greater. However, in the 1 MHz bands immediately
outside and adjacent to the frequency block a resolution bandwidth of at least one percent of
the emission bandwidth of the fundamental emission of the transmitter may be employed

All measurements were done at 3 channels: low, middle and high operational frequency.
Record the max trace plot into the test report.

According to KDB Publications 662911, the testing for compliance with absolute emission
limits, emissions measured on individual channels must either be summed across the outputs
or adjusted by 10log(N_anT) before comparison to the emission limit.

N_anT: Number of transmit antennas.

The test results will be measured level by reading level add 10log(N_anT) as follow:
Test Results= Measured Level= Reading Level + 10log(2)= Reading Level +3dB

Uncertainty

The measurement uncertainty is defined as £1.27 dB

Page: 48 of 177



Quielek

Report No : 11C277R-RFUSP35V01

5.6. Test Result

Product CBS 2.5GHz
Test Item Conducted Spurious Emission
Test Mode Mode 1: Transmit (3.5MHz BW 64QAM-2/3)

Date of Test

2013/01/16

‘Test Site

SR7

Test Frequency: 2497.75MHz- ANTO

Frequency Band Frequency Reading Level Measured Level Limit
(MHz) (MHz) (dBm) (dBm) (dBm)
30-1000 293.81 -34.45 -31.45 =-13
1000-6000 2575.00 -19.95 -16.95 =-13
6000-18000 17700.00 -29.58 -26.58 =-13
18000-26500 26287.50 -22.35 -19.35 =-13
Test Frequency: 2497.75MHz- ANT1
Frequency Band Frequency Reading Level Measured Level Limit
(MHz) (MHz) (dBm) (dBm) (dBm)
30-1000 894.27 -34.77 -31.77 =-13
1000-6000 2420.00 -17.11 -14.11 =-13
6000-18000 17616.00 -31.81 -28.81 =-13
18000-26500 25794.50 -22.72 -19.72 =-13
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T Agilent Spectrum Analyzer - Swept SA

30 — 1000 MHz-(ANT O

E: | | | SEMSE:INT ALIGN AUTO 10:01:37 PM Jan 12, 2012
FBW 1.0 MHz ‘ Avg Type: Log-Pwr TRACE[1 23456 BW
7 7 5 Trig:Free Run YPE (W] ikt
npuc BE - UG Past Co) o httan: 90 dB Ext Gain: -11.00 dB BElP NNNNN Res BW
Mkr1 955.38 MHz |, .. "\
19gBidy__Ref 31.00 dBm -34.45 dBm =
* Video BW||
1.0 MHz
20 Auto Man
1.0
VBW:3dB RBW||
10
1.00 Auto Man
i mal| Span:3dBRBW
106
a0 Auto Man
+23.0 1| RBW CDntroI’
" g" | [Gaussian,-3 dB]
-39.0 bbbt prlpe b at el b it LY R, UNTEERIL B L K Ahaip T
-43.0
-53.0
Start 30.0 MHz Stop 1.0000 GHz
#Res BW 1.0 MHz VEW --- Sweep 1.00 ms (1001 pts)

MSG

STATUS

The search value is under the technical standard value, do not need to measure by measuring mode.

T Agilent Spectrum Analyzer - Swept SA

1000—- 6000 MHz-(ANT O

E: 509 | | AL | SEMSE:INT ALIGNAUTO 10:01:27 PM Jan 12, 2012
RBW 1.0 MHz Avg Type: Log-Pwr TRACE|1 23456 BW
I "RE PNO: E T Trig:Free Run THPE | bbb
npt bl = gatten: 30 dB Ext Gain: -11.00 dB = R Res BW
Mkr1 2.580 GHz||, .. ")
19gidv_Ref 31.00 dBm -19.95 dBm =
* Video BW|
1.0 MHz
2l Auto Man
11.0
VBW:3dB RBW|
10
1.00 Auto Man
i —mal1| Span:3dBRBW
106
190 Auto Man
230 RBW Control
1 gl 1
| i b bl U s | [Gaussian,3 dB
300 inalneti by byt 'fsf -g‘»’&d'm!%eiﬁ* ‘r‘é;fxﬁ:j””"?‘?*"*"%” ]
490
-590
Start 1.000 GHz Stop 6.000 GHz
#Res BW 1.0 MHz VBW --- Sweep 8.33 ms (1001 pts)
MSG .STATUS.

The search value is under the technical standard value, do not need to measure by measuring mode.
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T Agilent Spectrum Analyzer - Swept SA

6000 — 18000 MHz-(ANT O

L | | AC | SEMSE:INT ALIGHN AUTO 10:01:13 PM Jan 12, 2012
[RBW 1.0 MHz | Avg Type: Log-Pwr TRACE[1 2345 6 BW
= . = Trig: Free Run Y PE | 1] kb
Input: R~ PNO: Fast |
et IFGain:Laos‘w = HAtten: 30 dB Ext Gain: -11.00 <B CET|F NNMNN N Res BW
Mkr1 16.956 GHz |, .. e
10 dBidiv Ref 31.00 dBm -29.58 dBm s
og
* Video BW||
1.0 MHz
. Auto Man
1.0
VBW:3dB RBW[|
1.0
10t Auto Man
-9.00 ¥
]| Span:3de REW|
106
-18.0 Auto Man
i RBW Control
b h Lal it , LYY e Py ETER :
390 Al '#*"4?%%%-’%»é%«?iimsnia‘“-é na ot U T L o [Gaussian,3 dB]
-49.0
-59.0
Start 6.000 GHz Stop 18.000 GHz
#Res BW 1.0 MHz VBW --- Sweep 30.0 ms (1001 pts)
MSG .STATUS.

The search value is under the technical standard value, do not need to measure by measuring mode.

HE Agilent Spectrum Analyzer - Swept SA

18000 — 26500 MHz-(ANT O

L S0Q | | aC SEMSE:INT ALIGH AUTO! 10:00:59 PM Jan 12, 2012
|§BW 1.0 MHz Avg Type: Log-Pwr TRACE[{ 23456 BW
z " — Trig: Free Run TYPE |14 wektoiinbrohet
Input RF PNO: Fast (
b s o ™ #tten: 30 4B Ext Gain: -11.00 dB DETIP NN NN N Res BW
1.0 MHz
Mkr1 25.420 5 GHz|[, .. g
jodBidiv _Ref 31.00 dBm -22.35 dBm ==
og
* Video BW||
1.0 MHz
210
Auto Man
1.0
VBW:3dB RBWIj
1.0
1.00 Auto Man
K] ”
qamaend| Span:3dB RBWH
106
9.0 1 Auto Man
I i i
iy Mg o rnal i g;éz%l})%q@;ﬁif}\;i TN T T U o R RBW Control
by it [Gaussian,-3 dB]
-39.0
-43.0
-53.0
Start 18.000 GHz Stop 26.500 GHz
#Res BW 1.0 MHz VBW --- Sweep 21.3ms (1001 pts)
MSG .STATUS.

The search value is under the technical standard value, do not need to measure by measuring mode.
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30 — 1000 MHz-(ANT 1

T Agilent Spectrum Analyzer - Swept SA

'5__:_ | AT SEMSEINT ALIGH SUTD 09:53:06 PM Jan 12, 2012
REW 1.0 MHz | Avg Type: Log-Pwr RACE[12345 6 BW
= . == Trig: Free Run THPE | 1] b
Input: R PNO: Fast (
et IFGain:Laos‘w = HAtten: 30 dB Ext Gain: -11.00 <B CET|F NNMNN N Res BW
Mkr1 840.92 MHz |, .. v
10 dBidiv Ref 31.00 dBm -34.18 dBm =
og
* Video BW[|
1.0 MHz
a Auto Man|
10
VBW:3dB RBW[|
1.0
1.00 Auto Man
-3.00 o
qamaedd| Span:3dB REBW|
106
-19.0 Auto Man
i RBW Control
| I s ; ) S [Gaussian,-3 dB]
-39.0 Fidbppre Lot gl el ) ;«'H’i Il b st g Al b 1 d A gadot, L st ol el Mol it
R s Ll Ll W TF Wy T i ¥ T
-49.0
5.0
Start 30.0 MHz Stop 1.0000 GHz
#Res BW 1.0 MHz #VBW - Sweep 1.20 ms (1001 pts)
MSG. .STATUS.

The search value is under the technical standard value, do not need to measure by measuring mode.

1000—- 6000 MHz-(ANT 1

! Agilent Spectrum Analyzer - Swept SA

7 S0 | AC | SEWSE:INT ALIGN AUTO 09:53:32 PM Jan 12, 2012
|§BW 1.0 MHz ‘ Avg Type: Log-Pwr TRACE[] 23456 AW
g v —— Trig:Free Run TPE M Wilfhiohrhf
R ainitow * #Atten: 30 dB Ext Gain: -11.00 dB g NN Res BW
Mkr1 2.580 GHz||, .. "°\z
19 gBiciv__Ref 31.00 dBm -19.84 dBm ==
* Video BW||
1.0 MHz
20 Auto Man
110
VBW:3dB RBWIj
1.0
1.00 Auto Man
e . mad| Span:3dB R%Ié\ll
1
-180 |‘ Auto Man
+ 1
#40 | ‘ ‘} RBW Control |
g VTR PP [ g g A I Aad | [Gaussian,-3 dB]
o sl g Wb iy ; N, Ftlag N Ayl :
300 el i L e E L e LGt
-49.0
9.0
Start 1.000 GHz Stop 6.000 GHz
#Res BW 1.0 MHz #VBW --- Sweep 8.33 ms (1001 pts)
MSG. .STATUS.

The search value is under the technical standard value, do not need to measure by measuring mode.
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Report No : 11C277R-RFUSP35V01

T Agilent Spectrum Analyzer - Swept SA

6000 — 18000 MHz-(ANT 1

L | | AC | SEmMSEINT ALIGH ALTO 09:54:55 PM Jan 12, 2012
REW 1.0 MHz | . Avg Type: Log-Pwr AL 2345 6 BW
Input: RF PNO: Fast 5 :
b IFGainL ow = HAtten: 30 dB Ext Gain: -11.00 <B DETIF MMM N Res BW
Mkr1 16.548 GHz |, .. e
10 dBidiv Ref 31.00 dBm -30.33 dBm =
og
* Video BW||
1.0 MHz
. Auto Man
110
VBW:3dB RBW||
1.0
1.00 Auto Man
-3.00 i
qamaedd| Span:3dB REBW|
106
-19.0 Auto Man
’1
e . - RBW Control
PP S g L | O
P, Ll gy ™ ALy i ;w.gaa%;?;;_:i;s\g -;,’ek;rf‘":!é.ff‘-"*?-"'J;‘;-"“’i‘*f';.f?‘,;?fj’_' ¥ I y
-49.0
-59.0
Start 6.000 GHz Stop 18.000 GHz
#Res BW 1.0 MHz VEW --- Sweep 30.0 ms (1001 pts)
MSG .STATUS.

The search value is under the technical standard value, do not need to measure by measuring mode.

HE Agilent Spectrum Analyzer - Swept SA

18000 — 26500 MHz-(ANT 1

7 S0 | | AC | SEWSE:INT ALIGN AUTO 09:55:13 PM Jan 12, 2012
|§BW 1.0 MHz Avg Type: Log-Pwr TRACE[{ 23456 BW
z " — Trig: Free Run TYPE |14 wektoiinbrohet
Input: R~ PNO: Fast ©
b IFGainL ow " yattan: 30 4B Ext Gain: -11.00 dB DETIP MM NN N Res BW
1.0 MH
Mkr1 26.010 GHz i
Auto Man
jodBidiv _Ref 31.00 dBm -23.49 dBm
og
* Video BW||
1.0 MHz
210
Auto Man
1.0
VBW:3dB RBWIj
1.0
1.00 Auto Man
e Span:3dB RBW||
-13.00 ciBm| p .
106
-180 ’1 Auto Man
N TP e iy
PP CPSTTITST T YT PPN e T Ll G RBW Control
] PR L Y T il il R y ROl L s ) ) 1 4
I o . [Gaussian,-3 dB]
-49.0
-59.0
Start 18.000 GHz Stop 27.000 GHz
#Res BW 1.0 MHz VBW --- Sweep 22.5ms (1001 pts)
MSG .STATUS.

The search value is under the technical standard value, do not need to measure by measuring mode.
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Report No : 11C277R-RFUSP35V01

Test Frequency: 2593MHz - ANTO

Frequency Band Frequency Reading Level Measured Level Limit
(MHz) (MHz) (dBm) (dBm) (dBm)
30-1000 777.87 -34.81 -31.81 =-13
1000-6000 2675.00 -17.64 -14.64 =-13
6000-18000 17004.00 -30.42 -27.42 =-13
18000-26500 25539.50 -23.49 -20.49 =-13
Test Frequency: 2593MHz — ANT1
Frequency Band Frequency Reading Level Measured Level Limit
(MHz) (MHz) (dBm) (dBm) (dBm)
30-1000 918.52 -34.26 -31.26 =-13
1000-6000 2675.00 -21.35 -18.35 =-13
6000-18000 17520.00 -30.09 -27.09 =-13
18000-26500 26202.50 -24.07 -21.07 =-13
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QUieTeK Report No : 11C277R-RFUSP35V01

30 — 1000 MHz-(ANT O

T Agilent Spectrum Analyzer - Swept SA

L | | AC | SEMSE:INT ALIGHN AUTO 09:59:50 PM Jan 12, 2012
[RBW 1.0 MHz ‘ Avg Type: Log-Pwr TRACE[ 23456 BwW
= . == Trig: Free Run THPE | 1] b
Input: R~ PNO: Fast |
b IFGainL ow = HAtten: 30 dB Ext Gain: -11.00 <B DETIF MMM N Res BW
Mkr1 909.79 MHz |, .. "
10 dBidiv Ref 31.00 dBm -34.81 dBm s
og
* Video BW[|
1.0 MHz
. Auto Man
1.0
VBW:3dB RBW[|
1.0
1.00 Auto Man
-9.00 ¥
]| Span:3de REW|
106
-18.0 Auto Man
" ’1 RBW Control
It . il ! i LTy i [Gaussian,-3 dB]
-39.0 B Hrppdptmh o AR R it el 0 L N RO, P Pt A oA 0
-49.0
-59.0
Start 30.0 MHz Stop 1.0000 GHz
#Res BW 1.0 MHz VEW --- Sweep 1.00 ms (1001 pts)
MSG .STATUS.

The search value is under the technical standard value, do not need to measure by measuring mode.

1000—- 6000 MHz-(ANT O

T Agilent Spectrum Analyzer - Swept SA

L | | AC | SEMSE:INT ALIGHN AUTO 10:00:11 PM Jan 12, 2012
[RBW 1.0 MHz ‘ Avg Type: Log-Pwr TRACE[ 23456 BwW
Input RE_PNO: Fast ) Trg:Free Run TPE | ] bkt
et IFGain:Laos‘w = HAtten: 30 dB Ext Gain: -11.00 <B CET|F NNMNN N Res BW
Mkr1 2.6756 GHz |, .. e
1L%5|Bidiv Ref 31.00 dBm -17.64 dBm e
* Video BW[|
1.0 MHz
. Auto Man
1.0
VBW:3dB RBW[|
1.0
1.00 Auto Man
. 1 ~13.00 clBm| Span:3dB R%?I
-19.0 ‘. Auto Man
. = RBW Control
; ; A g gl k]| [Gaussian,3 dB]
290 i polbtdg i i bl byl A bl s
-49.0
-59.0
Start 1.000 GHz Stop 6.000 GHz
#Res BW 1.0 MHz VEW --- Sweep 8.33 ms (1001 pts)
MSG .STATUS.

The search value is under the technical standard value, do not need to measure by measuring mode.
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QUieTeK Report No : 11C277R-RFUSP35V01

6000 — 18000 MHz-(ANT O

T Agilent Spectrum Analyzer - Swept SA

L | | AC | SEMSE:INT ALIGHN AUTO 10:00:25 PM Jan 12, 2012
[RBW 1.0 MHz ‘ Avg Type: Log-Pwr TRACE[ 23456 BwW
= . == Trig: Free Run THPE | 1] b
Input RFE PNO: Fast (
e Foainow * #Atien: 30 dB Ext Gain: -11.00 dB s BTN Res BW
Mkr1 17.316 GHz |, .. e
10 dBidiv Ref 31.00 dBm -30.42 dBm s
og
* Video BW||
1.0 MHz
. Auto Man
110
VBW:3dB RBW||
1.0
10t Auto Man
-a.00 B
qamaedd| Span:3dB REBW|
106
-18.0 Auto Man
i i RBW Control
AT by | 3 v bt gl bt ad i L AN :
39.0 il LU “f%fi@-"@!v',..zaad‘; iy *.t.gk;m'-“- xJ'n;{’“gﬂ@Es“-a o sgix‘i»?e!,ﬁ@m?e“*'“‘;*’?@r” it e b g [Gaussian,3 dE]
-49.0
59.0
Start 6.000 GHz Stop 18.000 GHz
#Res BW 1.0 MHz VEW --- Sweep 30.0 ms (1001 pts)
MSG .STATUS.

The search value is under the technical standard value, do not need to measure by measuring mode.

18000 — 26500 MHz-(ANT O

1 Agilent Spectrum Analyzer - Swept SA

E"_ | | | SEMSEINT ALIGHAUTO 10:00:38 PM Jan 12, 2012
[REW 1.0 MHz ‘ Avg Type: Log-Pwr TRACE[1 23456 BW
Tnput: RE PNO: Fast . Trig:Free Run TYPE|M bivkfofehioh
e fistake > yatten: 30 dB Ext Gain: -11.00 dB EEgP NN Res BW
Mkr1 24.732 0 GHz |, ,,  "°Von
10dBidiv__Ref 31.00 dBm -23.49 dBm —
og
* Video BW[|
1.0 MHz
210
Auto Man
110
VBW:3dB RBW||
1.0
1.00 Auto Man
i amwd | SPanN:3dB RE)?I
a0 1 Auto Man
. . I L
[ 1 | ol dd g o R (R Lﬂé!@"""%‘-;s,@é'«;-i.iﬁi?-,g;‘;{e"ﬁ"i 3 L RBW Control
Pl a0 g g el S PR | [Gaussian,3 dB]
330
430
-59.0
Start 18.000 GHz Stop 26.500 GHz
#Res BW 1.0 MHz VEW --- Sweep 21.3 ms (1001 pts)
MSG .STATUS.

The search value is under the technical standard value, do not need to measure by measuring mode.
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Report No : 11C277R-RFUSP35V01

T Agilent Spectrum Analyzer - Swept SA

30 — 1000 MHz-(ANT 1

L | | AC | SEMSE:INT ALIGHN AUTO 09:56:42 PM Jan 12, 2012
[RBW 1.0 MHz ‘ Avg Type: Log-Pwr TRACE[ 23456 BwW
= . == Trig: Free Run Y PE | 1] kb
Input: R~ PNO: Fast |
et IFGain:Laos‘w = HAtten: 30 dB Ext Gain: -11.00 <B CET|F NNMNN N Res BW
Mkr1 879.72 MHz |, ..
10 dBidiv Ref 31.00 dBm -34.26 dBm s
og
* Video BW[|
1.0 MHz
. Auto Man
1.0
VBW:3dB RBW[|
1.0
1.00 Auto Man
-9.00 ¥
]| Span:3de REW|
106
-18.0 Auto Man
i RBW Control
[ . SRR 0] I [Gaussian,-3 dB]
-390 Pkl 1oty gl 5\-\._, el Lhirephe TR i ‘i-"’u‘il‘:%if‘z»,:._=‘_m. .wfi?.i'«:}: o AL e R
-49.0
-59.0
Start 30.0 MHz Stop 1.0000 GHz
#Res BW 1.0 MHz VEW --- Sweep 1.00 ms (1001 pts)
MSG .STATUS.

The search value is under the technical standard value, do not need to measure by measuring mode.

T Agilent Spectrum Analyzer - Swept SA

1000—- 6000 MHz-(ANT 1

L | | AC | SEMSE:INT ALIGHN AUTO 09:56:31 PM Jan 12, 2012
[RBW 1.0 MHz Avg Type: Log-Pwr TRACE[L 23456 BwW
= - == Trig: Free Run E |1 bkt
Input: R~ PNO: Fast |
b IFGainL ow = HAtten: 30 dB Ext Gain: -11.00 <B DETIF MMM N Res BW
1.0 MH
Mkr1 2.675 GHz i
Auto Man
10 dBidiv Ref 31.00 dBm -21.35 dBm
og
* Video BW[|
1.0 MHz
210
Auto Man
1.0
VBW:3dB RBW[|
1.0
1.00 Auto Man
. Span:3dB REBW||
-13.00 ciBm| .
106
-18.0 Auto Man
290 RBW Controlb
T L gl | e Al aeid | [Gaussian,3 dB)
9.0 i) ol bbby et T by
-49.0
-59.0

Start 1.000 GHz
#Res BW 1.0 MHz

MSG

Stop 6.000 GHz

VEW --- Sweep 8.33 ms (1001 pts)

ISTATUS

The search value is under the technical standard value, do not need to measure by measuring mode.
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QUieTeK Report No : 11C277R-RFUSP35V01

6000 — 18000 MHz-(ANT 1

T Agilent Spectrum Analyzer - Swept SA

L | | AC | SEMSE:INT ALIGHN AUTO 09:56:17 PM Jan 12, 2012
[RBW 1.0 MHz | — Avg Type: Log-Pwr ﬂ:ﬁi ;12 3456 BwW
nput RE__PNO: Fast 0 1rg:FreeRun TVFEbiiy
b IFGainL ow = HAtten: 30 dB Ext Gain: -11.00 <B DETIF MMM N Res BW
Mkr1 15.732 GHz |, .. e
10 dBidiv Ref 31.00 dBm -30.09 dBm =
og
* Video BW||
1.0 MHz
. Auto Man
110
VBW:3dB RBW||
1.0
1.00 Auto Man
-3.00 i
qamaedd| Span:3dB REBW|
106
-19.0 Auto Man
290 T T RBW Control
bt Lok | |ttt Hh Mk Ahly '-"i,{f!}‘r!?"‘kr;hl . M ! '!(!!2-%';-?55'”.*"'%! G {an.3 dB
SN Il *\sﬂ-g.ﬁ?}'*!é’éﬂ!.‘LG’%‘."’-&"‘::‘;‘E”""?&A‘# o . i S i [Gaussian,3 dB]
-49.0
-59.0
Start 6.000 GHz Stop 18.000 GHz
#Res BW 1.0 MHz VEW --- Sweep 30.0 ms (1001 pts)
MSG .STATUS.

The search value is under the technical standard value, do not need to measure by measuring mode.

18000 — 26500 MHz-(ANT 1

1 Agilent Spectrum Analyzer - Swept SA

E"_ | | | SEMSE:INT ALIGN AUTO 09;55:44 PM Jan 12, 2012
[REW 1.0 MHz ‘ Avg Type: Log-Pwr TRACE[1 23456 BW
Tnput: RE PNO: Fast . Trig:Free Run TYPE|M bivkfofehioh
e fistake > yatten: 30 dB Ext Gain: -11.00 dB EEgP NN Res BW
Mkr1 25.695 GHz s
Auto Man|
10dBidiv__Ref 31.00 dBm -24.07 dBm
og
* Video BW||
1.0 MHz
210
Auto Man
1o
VBW:3dB RBW||
1.0
1.00 Auto Man
-9.00 ;
=]l span:3dBREW||
106
a0 1 Auto Man
| T sk B b iDLl
290 WP AY | lflantyf
| il ki e k] T L RBW Control
LT e A e [Gaussian,3 dB]
390
490
-59.0
Start 18.000 GHz Stop 27.000 GHz
#Res BW 1.0 MHz VEW --- Sweep 22.5ms (1001 pts)
MSG .STATUS.

The search value is under the technical standard value, do not need to measure by measuring mode.
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